
TECHNICAL DOCUMENT   DOCUMENT NO.  A5870-0  PAGE  1/13 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Notice 
1) Please acknowledge, we will stop the replenishment of stocks of parts when seven 

years have passed after end of sales or ten years have passed after end of production, 
therefore if the parts will be out of stock, we cannot supply anymore. 

2) “LIST PRICE EACH” is determined when parts list was created or on the date of 
correction, please acknowledge  it will be changed  in  the  future without any prior 
notice. 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
ISSUE : May 09, 2024 

 
 
   

PARTS LIST 

HYDRAULIC UNIT E-1524Ax 
HYDRAULIC UNIT E-1124Ax 

EE-15 

CONSEC CORPORATION 

REV.  DATA OF CORRECTION  CORRECTED DETAIL 

 -   

   

 



HYDRAULIC UNIT E-1524Ax / E-1124Ax (OIL TANK UNIT)  DOCUMENT NO.  A5870-0  PAGE  2/13 
     

   



HYDRAULIC UNIT E-1524Ax / E-1124Ax (OIL TANK UNIT) DOCUMENT NO. A5870-0 PAGE 3/13 
      
NO.  CODE NO.  DESCRIPTION / STANDARD  Q’TY  REMARKS  LIST PRICE EACH 

1  003200825  Hex. Head Bolt M8×25 (Full Thread)  4    ¥40- 

2  003340800  Spring Washer II 8  4    ¥10- 

3  003330800  Flat Washer (Regular) 8  4    ¥10- 

4  003160822  Return Filter TTF-06-35  1    ¥124,000- 

5  003160956  Element TXX2-10 (TTF0635G10)  1  Included in 4  ¥8,100- 

6  003161208  Return Filter (TTF0635G10) Pressure Gauge  1  Included in 4  ¥5,250- 

7  003310606  U Nut with Cap M6  20    ¥250- 

8  003330600  Flat Washer (Regular) 6  20    ¥5- 

9  003160831  BS male-male Adapter 8002RG12  1    ¥1,100- 

10  003160469  BS90Elbow 8022RG08  1    ¥1,160- 

11  003160264  High Pressure female-male Socket 1/2”  1    ¥1,280- 

12  003160663  High Pressure female-male Elbow 1 1/4”  1    ¥10,350- 

13  003161098  Nipple Joint 1 1/4”  1    ¥880- 

14  002004064  Hose Guard Plate E1124  1    ¥2,350- 

15  003160695  Cross Round Head Screw M5×10  4  Included in 16  ¥5- 

16  003160455  Oil Hole and Air Breather MSA-V50  1    ¥4,900- 

17  ―――― Gasket  1  Included in 16  ―――― 

18  002004043  Hydraulic Oil Tank Cover E1124  1    ¥50,000- 

19  002004055  Drain Pipe (1/2”) E1124  1    ¥4,730- 

20  002004044  Rubber Gasket E1124  1    ¥6,300- 

21  002004054  Suction Pipe (1 1/4”) E1124  1    ¥5,430- 

22  002102009  Suction Strainer E11A SFT-10-150W  1    ¥7,700- 

23  002004042  Hydraulic Oil Tank E1124  1    ¥174,000- 

24  003160839  Hex. Socket Plug 1/2"  2    ¥850- 

25  002102013  HAKKEN Seal H45×L470  1    ¥2,100- 

26 
―――― E-1524Ax Name Plate with Caution EN  1  E-1524Ax  ―――― 

―――― E-1124Ax Name Plate with Caution EN  1  E-1124Ax  ―――― 

27  ―――― E-1124Ax Warning Sticker EN  1    ―――― 

28  003161221  Pressure Gauge G-BV1/4R×60×40  1    ¥27,300- 

29  003330400  Flat Washer (Regular) 4  3    ¥5- 

30  003340400  Spring Washer II 4    3    ¥5- 

31  003280400  Hex. Nut M4  3    ¥5- 

32  003160657  BS female-male Adapter 8008RG04  1    ¥420- 

33  003281003  Hex. Nut (III) M10    2    ¥50- 

34  ―――― Label “HI”  1    ―――― 

35  003160454  Oil Gauge with Temperature Gauge φ6×100L-ST  1    ¥11,200- 

36  ―――― Label “LOW”  1    ―――― 

37  002004057  Instruction Label E1124  1    ¥560- 
  



HYDRAULIC UNIT E-1524Ax / E-1124Ax (PUMP, MOTOR, COOLER) DOCUMENT NO. A5870-0 PAGE  4/13 
     

    



HYDRAULIC UNIT E-1524Ax / E-1124Ax (PUMP, MOTOR, COOLER) DOCUMENT NO. A5870-0 PAGE 5/13 
      
NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

1 
―――― Electric Motor M7-15-400-40  1  E-1524Ax  ASK 

―――― Electric Motor M7-11-400-40  1  E-1124Ax  ASK 

2  003161101  Adapter SR34LB-19  1    ¥5,110- 

3  003160467  High Pressure female-male Socket 3/4"  3    ¥1,750- 

4  003160470  BS45Elbow 8024RG12  2    ¥1,680- 

5  003160458  Oil Cooler SL-304W1  1    ¥88,200- 

6  003160471  Hose Nipple 3/4”×5/8” Brass  2    ¥2,000- 

7  003120404  O-ring G-40  1  Included in 8  ¥150- 

8  002102007  Pipe Flange Kit E11A F5-10-A-10 E11A  1    ¥8,050- 

9  003211055  Hex. Socket Head Cap Screw M10×55  4  Included in 8  ¥100- 

10  003161098  Nipple Joint 1 1/4”  1    ¥880- 

11  003160663  High Pressure female-male Elbow 1 1/4”  1    ¥10,350- 

12  ―――― Hex. Socket Set Screw (Cup Point) M5×6  4  Included in 1  ―――― 

13  ―――― Center-Flex Coupling  2  Included in 1  ―――― 

14  ―――― Element  1  Included in 1  ―――― 

15  002102484  Hydraulic Pump A3H37-F01KK-1013  1    ¥247,000- 

16  003331200  Flat Washer (Regular) 12  4    ¥20- 

17  003341200  Spring Washer II 12  4    ¥15- 

18  003201240  Hex. Head Bolt M12×40 (Full Thread)  4    ¥280- 

19  003160469  BS90° Elbow 8022RG08  1    ¥1,160- 

20  003280800  Hex. Nut M8  1  Included in 15  ¥20- 

21  003161062  Mini Knob KIM - 30 - M8×30  1    ¥620- 

22  003281000  Hex. Nut M10  1  Included in 15  ¥40- 

23  003271025  Wing Bolt M10×25  1    ¥360- 

24  003160832  BS male-male Adapter 8002RG04  1    ¥320- 

25  003160044  Hex. Socket Plug 1/4"  2    ¥250- 

26  002004056  Manifold Brock E1124  1    ¥82,600- 

27  003160266  High Pressure Nipple 1/2"  2    ¥700- 

28  003160858  Flat Face Coupler Plug 1/2" F35-4P  1    ¥7,500- 

29  003160864  Flat Face Coupler Cap for Plug 4P 350-4P-D  1    ¥1,370- 

30  003120354  O-ring G-35  1    ¥160- 

31  003381230  Hex. Socket Head Cap Screw M12×30  4    ¥125- 

32  003160859  Flat Face Coupler Socket 1/2" F35-4S  1    ¥15,900- 

33  003160865  Flat Face Coupler Cap for Socket 4S 350-4S-D  1    ¥1,140- 

34  003380635  Hex. Socket Head Cap Screw M6×35  4    ¥70- 

35  ―――― Solenoid Valve Main Body  1  Included in 40  ―――― 

36  ―――― Cross-Recessed Flat Head Screw M3×40  1  Included in 40  ―――― 

37  ―――― Solenoid Valve DIN  1  Included in 40  ―――― 

38  003151023  Coil C-SR3-200-N-51  1  Included in 40  ¥24,500- 

39  ―――― Coil Nut  1  Included in 40  ―――― 

40  003160472  Solenoid Valve DSG-03-2B3B-R200 N-50  1    ¥68,250- 
  



HYDRAULIC UNIT E-1524Ax / E-1124Ax (FRAME,WHEEL) DOCUMENT NO. A5870-0 PAGE 6/13 
     

 
 
   



HYDRAULIC UNIT E-1524Ax / E-1124Ax (FRAME,WHEEL) DOCUMENT NO. A5870-0 PAGE 7/13 
      
NO.  CODE NO.  DESCRIPTION / STANDARD  Q’TY  REMARKS  LIST PRICE 

EACH 1  003200616  Hex. Head Bolt M6×16  11    ¥20- 

2  003340600  Spring Washer II 6  15    ¥5- 

3  003330600  Flat Washer (Regular) 6  15    ¥5- 

4  002004045  Return Filter Cover E1124  1    ¥10,000- 

5  003161002  Cross-Recessed Hex. Head Screw M6×10 w 
/ Small Flat Washer and Spring Washer  4    ¥40- 

6  003380615  Hex. Socket Head Cap Screw M6×15  4    ¥25- 

7  002004046  Bracket for Power Supply Box E1124  2    ¥4,200- 

8  002004047  Top Cover E1124  1    ¥11,000- 

9  003201030  Hex. Head Bolt M10×30 (Full Thread)  2    ¥75- 

10  003331000  Flat Washer (Regular) 10  8    ¥10- 

11  002004048  Side Cover E1124  1    ¥10,300- 

12  003161222  Grommet C-30-SG-50A-EP-UL  1    ¥1,600- 

13  003201240  Hex. Head Bolt M12×40 (Full Thread)  4    ¥280- 

14  003331200  Flat Washer (Regular) 12  12    ¥20- 

15  002004041  Frame E1124  1    ¥279,000- 

16  002002644  Spacer A E18A  2    ¥1,600- 

17  003340800  Spring Washer II 8  4    ¥10- 

18  003200820  Hex. Head Bolt M8×20  2    ¥40- 

19  003160906  Airless Tire 350-5  2    ¥30,500- 

20  002002731  Washer 181A  2    ¥2,200- 

21  003480820  Hex. Socket Button Bolt M8×20  2    ¥90- 

22  003341200  Spring Washer II 12  8    ¥15- 

23  003281200  Hex. Nut M12  4    ¥60- 

24  003281000  Hex. Nut M10  2    ¥40- 

25  003201020  Hex. Head Bolt M10×20  4    ¥60- 

26  003341000  Spring Washer II 10  6    ¥10- 

27  002002673  Water Supply and Drainage Mouth Seal E18A  1    ¥320- 

28  003161220  Caster 519BPS-CR100  1    ¥13,500- 

29  003201225  Hex. Head Bolt M12×25  4    ¥140- 
  



HYDRAULIC UNIT E-1524Ax / E-1124Ax (HYDRAULIC HOSES) DOCUMENT NO. A5870-0 PAGE 8/13 
     

 
 

NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

H1  002004060  Hydraulic Hose Assy. Manifold Brock-Oil Cooler 
E1124  1    ¥15,400- 

H2  003161223  Metal Hose S220×32A×565L  1    ¥18,900- 

H3  002004058  Hydraulic Hose Assy. Hydraulic Pump-Hydraulic Oil 
Tank E1124  1    ¥9,420- 

H4  002004059  Hydraulic Hose Assy. Oil Cooler-Return Filter E1124  1    ¥17,300- 

H5  002004061  Hydraulic Hose Assy. Manifold Brock-Pressure 
Gauge E1124  1    ¥7,500- 

  



HYDRAULIC UNIT E-1524Ax / E-1124Ax (POWER SUPPLY BOX ASSY.) DOCUMENT NO. A5870-0 PAGE 9/13 
     

 
   



HYDRAULIC UNIT E-1524Ax / E-1124Ax (POWER SUPPLY BOX ASSY.) DOCUMENT NO. A5870-0 PAGE 10/13 
      
NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

1  003150892  Duct 30 x 40 350mm (*1)(*2)  1    ¥4,550- 

2  003390410  Round Head Screw M4×10 w / Regular Flat Washer 
and Spring Washer (*1)(*2)  10    ¥10- 

3  003150645  Terminal Brock BN50W (*1)(*2)  4    ¥320- 

4  003150644  Terminal Brock BN15MW (*1)(*2)  9    ¥110- 

5  003390610  Round Head Screw M6×10 w / Regular Flat Washer 
and Spring Washer (*1)(*2)  4    ¥20- 

6  003150894  DIN Rail 245mm (*1)(*2)  1    ¥1,750- 

7  003150761  Huse Holder FHC-15 (*1)(*2)  2    ¥420- 

8  003151086  Huse FGBO250V-2A (*1)(*2)  2    ¥70- 

9  003390415  Round Head Screw M4×15 w / Regular Flat Washer 
and Spring Washer (*1)(*2)  2    ¥10- 

10  003151087  Switched Mode Power Supply PS3V-015AF24C 
(*1)(*2)  1    ¥8,000- 

11  003151076  Mounting Bracket for DIN Rail PS9Z-3N4B (*1)(*2)  1    ¥2,770- 

12  003390306  Round Head Screw M3×6 w / Regular Flat Washer 
and Spring Washer (*1)(*2)  2    ¥5- 

13  003150896  Cable Supporter LK-12-3C (*1)(*2)  1    ¥260- 

14  003390510  Round Head Screw M5×10 w / Regular Flat Washer 
and Spring Washer (*1)(*2)  1    ¥10- 

15  003150828  S-D Timer H3DK-G (*1)(*2)  1    ¥24,500- 

16  003151077  Reverse Protection Relay APR-S440 (*1)(*2)  1    ¥11,600- 

17  003150498  Round Socket PF083A (*1)(*2)  1    ¥1,500- 

18  003150897  Auxiliary Relay MY4N-D2 DC24V (*1)(*2)  1    ¥1,960- 

19  003150898  Socket PYF14 (*1)(*2)  1    ¥1,280- 

20  003150502  Auxiliary Relay MY2N-D2 DC24V (*1)(*2)  1    ¥4,300- 

21  003150500  Square Socket PYFZ-08 (*1)(*2)  1    ¥1,200- 

22  003150899  DIN Rail 150mm (*1)(*2)  1    ¥1,400- 

23  003150646  Time Counter H7ET-N (*1)(*2)  1    ¥10,400- 

24  003150647  Mounting Base for Time Counter (*1)(*2)  1    ¥1,200- 

25  003560305  Round Head Screw M3×5 SUS (*1)(*2)  16    ¥10- 

26  003161229  Draw Latch C-86 (*1)(*2)  1    ¥1,980- 

27  003151071  Transformer NESB600AE42 (*1)(*2)  1    ¥46,100- 

28  003550615  Round Head Screw M6×15 w / Regular Flat Washer 
and Spring Washer SUS (*1)(*2)  4    ¥90- 

29  003392455  Round Head Screw M4×55 w / Small Flat Washer 
and Spring Washer (*1)(*2)  2    ¥20- 

30 
003151072  Motor Breaker NF65-CV 3P 32A (*1)  1  E-1524Ax  ¥13,300- 

003151073  Motor Breaker NF65-CV 3P 25A (*2)  1  E-1124Ax  ¥13,300- 

31  003150903  DIN Rail 225mm (*1)(*2)  1    ¥1,750 

32  ―――― Plate E1524Ax (*1)(*2)  1    ASK 

33  003151070  Circuit Breaker NF32-SFV 2P 5A (*1)(*2)  1    ¥6,700- 

34  003151067  Electromagnetic Contactor S-T21 (*1)(*2)  2    ¥12,100- 

35 
003151068  Electromagnetic Contactor S-T12 (*1)  1  E-1524Ax  ¥6,370- 

003151069  Electromagnetic Contactor S-T10(b) (*2)  1  E-1124Ax  ¥4,550- 
  



HYDRAULIC UNIT E-1524Ax / E-1124Ax (POWER SUPPLY BOX ASSY.) DOCUMENT NO. A5870-0 PAGE 11/13 
      
NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

36  ―――― Rock Nut C2BG2022 (*1)(*2)  1  Included in 42  ―――― 

37  ―――― Rock Nut C2BG1216 (*1)(*2)  1  Included in 65  ―――― 

38 
―――― Rock Nut C2BG2428 (*1)  1  Included in 61 

E-1524Ax  ―――― 

―――― Rock Nut C2BG2028 (*2)  1  Included in 61 
E-1124Ax  ―――― 

39  003570310  Cross-Recessed Flat Head Screw M3×10 SUS (*1)(*2)  7    ¥10- 

40  003150906  Cover Stay B-1570N-L (*1)(*2)  1    ¥2,940- 

41  003150907  Power Supply Box Cover E1524A (*1)(*2)  1    ¥33,300- 

42  003151025  Cable Gland C2BG2022 (*1)(*2)  1    ¥1,470- 

43  ―――― Sheet Packing C2BG2022 (*1)(*2)  1  Included in 42  ―――― 

44 
003150186  Crimp Terminal R8-5 (*1)  8  E-1524Ax  ¥35- 

003150135  Crimp Terminal R5.5-5 (*2)  8  E-1124Ax  ¥25- 

45 

003150872  Insulation Cap 8.0sq TCV-81 Red (*1)  2 

E-1524Ax 

¥20- 

003150873  Insulation Cap 8.0sq TCV-81 White (*1)  2  ¥20- 

003150874  Insulation Cap 8.0sq TCV-81 Black (*1)  2  ¥20- 

003150875  Insulation Cap 8.0sq TCV-81 Green (*1)  2  ¥20- 

003151083  Insulation Cap 5.5sq TCV-53 Red (*2)  2 

E-1124Ax 

¥10- 

003151084  Insulation Cap 5.5sq TCV-53 White (*2)  2  ¥10- 

003151085  Insulation Cap 5.5sq TCV-53 Black (*2)  2  ¥10- 

003150856  Insulation Cap 5.5sq TCV-53 Green (*2)  2  ¥10- 

46 
003150935  Power Supply Cable 2PNCT 4C 8sq 16m (*1)  1  E-1154Ax  ¥56,000- 

003151078  Power Supply Cable 2PNCT 4C 5.5sq 16m (*2)  1  E-1124Ax  ¥57,100- 

47  003150367  Cap NWPC-30-RCa (*1)(*2)  1    ¥1,880- 

48  003150533  Receptacle NWPC-308-RF (*1)(*2)  1    ¥13,000- 

49  003150536  Cap NWPC-30-PCa (*5)  1    ¥4,000- 

50  003150537  Plug NWPC-308-PM15 (*5)  1    ¥17,000- 

51  003150919  Cable 2PNCT 7C 1.25sq 21m (*5)  1    ¥47,600- 

52  003150817  Crimp Terminal 1.25-M4 (*5)  7    ¥20- 

53  003150912  Pendant Switch COB805 (*5)  1    ¥30,800- 

54  003150913  Power Supply Box E1524A (*1)(*2)  1    ¥58,100- 

55  003160894  Round Head Screw M3×10 SUS (*1)(*2)  4    ¥15- 

56  003150914  Electric Outlet WK6520 (*1)(*2)  1    ¥5,600- 

57  003250410  Cross-Recessed Flat Head Screw M4×10 (*1)(*2)  2    ¥5- 

58 
003150134  Crimp Terminal R5.5-6 (*3)  2  E-1154Ax  ¥40- 

003150784  Crimp Terminal 3.5-6 (*4)  2  E-1124Ax  ¥40- 
  



HYDRAULIC UNIT E-1524Ax / E-1124Ax (POWER SUPPLY BOX ASSY.) DOCUMENT NO. A5870-0 PAGE 12/13 
      
NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

59 

003151083  Insulation Cap 5.5sq TCV-53 Red (*3)  4 

E-1524Ax 

¥10- 

003151084  Insulation Cap 5.5sq TCV-53 White (*3)  4  ¥10- 

003151085  Insulation Cap 5.5sq TCV-53 Black (*3)  4  ¥10- 

003150856  Insulation Cap 5.5sq TCV-53 Green (*3)  2  ¥10- 

003151080  Insulation Cap 3.5sq TCV-52 Red (*4)  4 

E-1124Ax 

¥10- 

003151081  Insulation Cap 3.5sq TCV-52 White (*4)  4  ¥10- 

003151082  Insulation Cap 3.5sq TCV-52 Black (*4)  4  ¥10- 

003150854  Insulation Cap 3.5sq TCV-52 Green (*4)  2  ¥10- 

60 
―――― Sheet Packing C2BG2428 (*1)  1  Included in 61 

E-1524Ax  ―――― 

―――― Sheet Packing C2BG2028 (*2)  1  Included in 61 
E-1124Ax  ―――― 

61 
003151026  Cable Gland C2BG2428 (*1)  1  E-1524Ax  ¥2,200- 

003151079  Cable Gland C2BG2028 (*2)  1  E-1124Ax  ¥2,380- 

62 
003150177  Crimp Terminal R5.5-4 (*3)  12  E-1524Ax  ¥20- 

003150057  Crimp Terminal 3.5-R4 (*4)  12  E-1124Ax  ¥30- 

63 
003151074  Motor Cable 2PNCT 7C 5.5sq 1m (*3)  1  E-1524Ax  ¥9,300- 

003151075  Motor Cable 2PNCT 7C 3.5sq 1m (*4)  1  E-1124Ax  ¥6,230- 

64  ―――― Sheet Packing C2BG1216 (*1)(*2)  1  Included in 65  ―――― 

65  003151024  Cable Gland C2BG1216 (*1)(*2)  1    ¥780- 

66  003150664  Crimp Terminal R1.25-3.5 (*1)(*2)  3    ¥10- 

67  003150956  Cable SVCT 3C 1.25sq 1.4m (*1)(*2)  1    ¥530- 

68  003150042  Insulation Cap 2.0sq (*1)(*2)  2    ¥10- 

69  003150196  Crimp Terminal 1.25-YS3A (*1)(*2)  2    ¥20- 

70  003150651  Hinge B-1027-5 (*1)(*2)  2    ¥1,600- 

           

*1  ―――― Power Supply Box Assy. E1524Ax  1set 
All parts except power 
supply assy. & remote 
control switch   
E-1524Ax 

ASK 

*2  ―――― Power Supply Box Assy. E1124Ax  1set 

All parts except power 
supply assy. & remote 
control switch   
E-1124Ax 

ASK 

*3  ―――― Power Supply Cable Assy. 15m E1524Ax  1set  58,59,62,63 
E-1524Ax  ASK 

*4  ―――― Power Supply Cable Assy. 15m E1124Ax  1set  58,59,62,63 
E-1124Ax  ASK 

*5  ―――― Remote Control Switch 20m E1524Ax  1set  49～53  ASK 
      



HYDRAULIC UNIT E-1524Ax / E-1124Ax (STANDARD ACCESSORIES) DOCUMENT NO. A5870-0 PAGE 13/13 
     

 

 
 

NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

1  002002684  Hydraulic Hose 5/8” Assy. Flat Face Coupler 
Plug and Socket 20m  2set  *EG-06  ¥135,000- 

2  002004128  Conversion Adapter 250V Plug – 125V Connector  1set  *EG-20  ¥15,400- 

3  003160101  Double-Ended Wrench 13×17mm  1    ¥1,120- 

 
Regarding * parts, please refer to the separate parts list.  


